
Assembling instruction



x4

X2

x4

X2

M
8

M
8x16

4x70

x1

x4
IMPORTANT - TWO PERSONS ONLY!!!

M
8

X4

x1

x4
M
8x50

x7 x2 x4

x1 x4 x4 x4

ITEM 
NO. PART NUMBER DESCRIPTION

QUA
NTIT

Y.1 1Balda-2S-Frame 1
2 1Balda-Arm-narrow 2
3 1MirrorBalda-Arm-narrow 1
4 12S-Pagalve 3
5 DIN 976-2 -- MFS M8 x 55 --- S 8
6 Washer DIN 9021 - 8.4 8
7 Hexagon Nut ISO - 4034 - M8 - S 8
8 11GK-0009 7
9 1Mirror1GK-0009 2

10 1Balda-Cl 1
11 11GB-SSK Sofų sukabinimo kablys 2
12 DIN 7991 - M8 x 20 --- 20S 22
13 1varztas kabliui 4
14 1Sablonas 1
15 11GBKM60x110Sx4 Metalinė koja D60 H110 M8x40 7



M
8x50

x4

M
8

x4

DETAIL B 
SCALE 1 : 5

x5

B

A

DETAIL A 
SCALE 1 : 4

DETAIL B 
SCALE 1 : 4

4x70

4x45
x2

x4

x4

x2

M
8x16

M
8

x4

x1



DETAIL C 
SCALE 1 : 5

x2


	Sheet1
	Drawing View73
	Drawing View118

	Sheet2
	Drawing View5
	Drawing View9
	Drawing View11
	Drawing View13
	Drawing View60
	Drawing View77
	Drawing View78
	Drawing View97
	Drawing View109
	Drawing View110

	Sheet3
	Drawing View24
	Drawing View25
	Drawing View53
	Drawing View54
	Drawing View55
	Drawing View64
	Drawing View65
	Drawing View66
	Drawing View67
	Drawing View79
	Drawing View80
	Drawing View83
	Drawing View84
	Detail View B (1 : 5)
	Drawing View105
	Drawing View106
	Drawing View107
	Drawing View111
	Drawing View114
	Drawing View115
	Detail View A (1 : 4)
	Detail View B (1 : 4)

	Sheet5
	Drawing View92
	Drawing View94
	Drawing View102
	Drawing View112
	Detail View C (1 : 5)


